
 

INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT 
We Protect Hoosiers and Our Environment. 

 100 N. Senate Avenue  •  Indianapolis, IN 46204  
 

(800) 451-6027   •  (317) 232-8603  •  www.idem.IN.gov 
  

 Eric J. Holcomb                      Bruno Pigott  
 Governor Commissioner   

 

An Equal Opportunity Employer 
  

Please Reduce, Reuse, Recycle 
  

 

      December 26, 2019 
VIA ELECTRONIC MAIL 
 
The Honorable Mike Ochs, Mayor 
City of North Vernon 
143 East Walnut Street 
North Vernon, IN 47265 
 
Dear Mayor Ochs: 
 

Re:  Final NPDES Permit No. IN0020451 
City of North Vernon Wastewater Treatment Plant 
Jennings County 

 
     Your application for a National Pollutant Discharge Elimination System (NPDES) 
permit has been processed in accordance with Sections 402 and 405 of the Federal 
Water Pollution Control Act as amended, (33 U.S.C. 1251, et seq.), and IDEM’s 
permitting authority under IC 13-15.  The enclosed NPDES permit covers your 
discharges to the Vernon Fork of the Muskatatuck River.  All discharges from this facility 
shall be consistent with the terms and conditions of this permit.  
 
     One condition of your permit requires monthly reporting of several effluent 
parameters. You are required to submit both federal discharge monitoring reports 
(DMRs) and state Monthly Reports of Operation (MROs) on a routine basis.  The MRO 
form is available on the internet at the following web site:  
http://www.in.gov/idem/cleanwater/2396.htm.   
 
     Once you are on this page, select the “IDEM Forms” page and locate the version of 
the MRO applicable to your plant under the “Wastewater Facilities” heading.  We 
recommend selecting the “XLS” version as it will complete all of the calculations on the 
data entered. 
 
     All NPDES permit holders are required to submit their monitoring data to IDEM using 
NetDMR.  Please contact Rose McDaniel at (317) 233-2653 or Helen Demmings at 
(317) 232-8815 if you would like more information on NetDMR.  Information is also 
available on our website at http://IN.gov/idem/cleanwater/2422.htm.  
 
     Another condition which needs to be clearly understood concerns violation of the 
effluent limitations in the permit.  Exceeding the limitations constitutes a violation of the 
permit and may bring criminal or civil penalties upon the permittee.  (See Part II.A.1 and 
II.A.11 of this permit). It is very important that your office and treatment operator 
understand this part of the permit.   

 

http://www.in.gov/idem/cleanwater/2396.htm
http://in.gov/idem/cleanwater/2422.htm


The Honorable Mike Ochs, Mayor 
Page 2 of 2 
 
 
     Please note that this permit issuance can be appealed.  An appeal must be filed 
under procedures outlined in IC 13-15-6, IC 4-21.5, and the enclosed public notice.  The 
appeal must be initiated by filing a petition for administrative review with the Office of 
Environmental Adjudication (OEA) within fifteen (15) days of the emailing of an 
electronic copy of this letter or within eighteen (18) days of the mailing of this letter by 
filing at the following addresses:   
  
Director 
Office of Environmental Adjudication 
Indiana Government Center North 
Room N103 
100 North Senate Avenue 
Indianapolis, Indiana 46204 

Commissioner 
Indiana Department of Environmental Management 
Indiana Government Center North 
Room 1301 
100 North Senate Avenue 
Indianapolis, Indiana 46204 

 
     Please reference the “Post Public Notice Addendum,” on the final pages of the Fact 
Sheet for this Office’s response to comments submitted during the public notice period. 
 
     The permit should be read and studied.  It requires certain action at specific times by 
you, the discharger, or your authorized representative.  One copy of this permit is also 
being sent to your operator to be kept at the treatment facility.  You may wish to call this 
permit to the attention of your consulting engineer and/or attorney. 
 
     If you have any questions concerning your NPDES permit, please contact Jay Hanko 
at 317/233-0704 or Jhanko@idem.IN.gov.  More information on the appeal review 
process is available at the website for the Office of Environmental Adjudication at 
http://www.in.gov/oea.  
 

Sincerely, 

             
Jerry Dittmer, Chief 
Permits Branch  
Office of Water Quality 

 
Enclosures 
cc: Russell Vaught, Superintendent 
  

 

http://www.in.gov/oea


Page 1 of 57 
Permit No. IN0020451 

 

   
 

STATE OF INDIANA 
 

DEPARTMENT OF ENVIRONMENTAL MANAGEMENT 
 

AUTHORIZATION TO DISCHARGE UNDER THE 
 

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 
 
 In compliance with the provisions of the Federal Water Pollution Control Act, as amended,  
(33 U.S.C. 1251 et seq., the “Act”), Title 13 of the Indiana Code, and regulations adopted by the 
Water Pollution Control Board, the Indiana Department of Environmental Management (IDEM) is 
issuing this permit to the 

CITY OF NORTH VERNON 
 
hereinafter referred to as “the permittee.”  The permittee owns and/or operates the City of North 
Vernon Wastewater Treatment Plant, a major municipal wastewater treatment plant located at 725 
Greensburg Road, North Vernon, Indiana in Jennings County.  The permittee is hereby authorized to 
discharge from the outfalls identified in Part I of this permit to receiving waters named the Vernon 
Fork of the Muscatatuck River in accordance with the effluent limitations, monitoring requirements, 
and other conditions set forth in the permit.  The permittee is also authorized to discharge from a Wet 
Weather Treatment Facility (WWTF) outfall (006) listed in Attachment A of this permit, to receiving 
waters named the Vernon Fork of the Muscatatuck River in accordance with the effluent limitations, 
monitoring requirements, and other conditions set forth in this permit. Discharges from CSO Outfall 
002, listed in Attachment A of this permit, to receiving waters named the Vernon Fork of the 
Muscatatuck River, are prohibited. This permit may be revoked for the nonpayment of applicable fees 
in accordance with IC 13-18-20. 
 
 Effective Date:                February 1, 2020                    . 
 
 Expiration Date:             January 31, 2025                     . 
 
 In order to receive authorization to discharge beyond the date of expiration, the permittee shall 
submit such information and application forms as are required by the Indiana Department of 
Environmental Management.  The application shall be submitted to IDEM at least 180 days prior to 
the expiration date of this permit, unless a later date is allowed by the Commissioner in accordance 
with 327 IAC 5-3-2 and Part II.A.4 of this permit. 
 
 Issued on    December 26, 2019  ,  for the Indiana Department of Environmental Management. 
 

       
    ___________________ 

Jerry Dittmer, Chief 
Permits Branch  
Office of Water Quality 



Page 2 of 57 
Permit No. IN0020451 

 

   
 

TREATMENT FACILITY DESCRIPTION 
 
The permittee currently operates a Class 2.2 MGD single stage nitrification activated sludge 
treatment facility consisting of grit removal, influent screening, secondary clarification, rapid sand 
filtration, chlorination/dechlorination facilities, and influent and effluent flow metering. Solids are 
treated with aeration and aerobic digestion, prior to being dewatered and land applied under Land 
Application Permit No. INLA000458. 
 
When wet weather flows exceed the peak design flow of 4.76 MGD, automatically controlled gates 
route flow to the equalization (EQ) basin that has a capacity of 1,000,000 gallons for storage of the 
“first flush.” Once the EQ basin is full, flow is then directed to the surge basin that has a capacity of 
187,000 gallons. From there, flow is sent to the Storm King vortex clarification system for partial 
treatment and chlorination/dechlorination prior to discharge at the Wet Weather Treatment Facility 
Outfall 006.  
 
The collection system is comprised of combined sanitary and storm sewers with one prohibited CSO 
outfall, and one authorized WWTF outfall. The CSO outfall and WWTF have been identified in and 
are subject to the provisions in Attachment A of the permit.  
 
The mass limits for CBOD5, TSS and ammonia-nitrogen have been calculated utilizing the peak 
design flow of 4.76 MGD. This is to facilitate the maximization of flow through the treatment facility in 
accordance with this Office’s CSO policy. 

PART I 
 
A. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 
 

The permittee is authorized to discharge from the outfall listed below in accordance with the terms 
and conditions of this permit.  The permittee shall take samples and measurements at a location 
representative of each discharge to determine whether the effluent limitations have been met.  
Refer to Part I.B of this permit for additional monitoring and reporting requirements. 

 
1. Beginning on the effective date of this permit, the permittee is authorized to discharge from 

Outfall 001, which is located at Latitude:  39° 00' 16" N, Longitude:  85° 36' 00" W.  The 
discharge is subject to the following requirements: 

 



Page 3 of 57 
Permit No. IN0020451 

 

   
 

TABLE 1 

 Quantity or Loading Quality or Concentration Monitoring Requirements 

 
Parameter 

Monthly 
Average 

Weekly 
Average Units 

Monthly 
Average 

Weekly 
Average Units 

Measurement 
Frequency Sample Type 

Flow [1] Report ---- MGD ---- ---- ---- Daily 24-Hr. Total 
CBOD5 993 1,589 lbs/day 25 40 mg/l 5 X Weekly 24-Hr. Comp. 
TSS 1,192 1,788 lbs/day 30 45 mg/l 5 X Weekly 24-Hr. Comp. 
Ammonia-nitrogen         

Summer [2] 60 87 lbs/day 1.5 2.2 mg/l 5 X Weekly 24-Hr. Comp. 
Winter [3] 87 131 lbs/day 2.2 3.3 mg/l 5 X Weekly 24-Hr. Comp. 

Nitrogen, Total (as N) [4] Report ---- lbs/day Report ---- mg/l Monthly 24-Hr. Comp. 
Phosphorus [5]         
     Interim Report ---- lbs/day Report ---- mg/l Monthly 24-Hr. Comp. 
     Final Report ---- lbs/day 1.0 ---- mg/l 5 X Weekly 24-Hr. Comp. 

 
 

TABLE 2 

 Quality or Concentration Monitoring Requirements 

 
Parameter 

Daily 
Minimum 

Monthly 
Average 

Daily 
Maximum 

 
Units 

Measurement 
Frequency Sample Type 

pH [6] 6.0 ---- 9.0 s.u. 5 X Weekly Grab 
Dissolved Oxygen [7]     5 X Weekly  

Summer [2] 6.0 ---- ---- mg/l 5 X Weekly 4 Grabs/24-Hrs. 
Winter [3] 5.0 ---- ---- mg/l 5 X Weekly 4 Grabs/24-Hrs. 

Total Residual Chlorine [8] 
Final effluent [9] ---- 0.01 0.02 mg/l 5 X Weekly Grab 

E.coli [10] ---- 125 [11] 235 [12] cfu/100 ml 5 X Weekly Grab 

 
[1] Effluent flow measurement is required per 327 IAC 5-2-13.  The flow meter(s) 

shall be calibrated at least once every twelve months. 
 
[2] Summer limitations apply from May 1 through November 30 of each year. 
 
[3] Winter limitations apply from December 1 through April 30 of each year. 
 

 [4] Total Nitrogen shall be determined by testing Total Kjeldahl Nitrogen (TKN) 
and Nitrate + Nitrite and reporting the sum of the TKN and Nitrate + Nitrite 
results (reported as N).  Nitrate + Nitrite can be analyzed together or 
separately. Monitoring for Total Nitrogen is required in the effluent only.  

 
  The following EPA methods are recommended for use in the analysis of TKN 

and Nitrate + Nitrite.  Alternative approved 40 CFR 136 methods may be 
utilized. 

 



Page 4 of 57 
Permit No. IN0020451 

 

   
 

  Parameter   Method 
 
  TKN    350.1, 351.1, 351.2 
  Nitrate    300.0, 300.1, 352.1 
  Nitrite    300.1, 353.2 
  Nitrate + Nitrite  300.0, 300.1, 353.2 
 

[5] Refer to the Schedule of Compliance in Part I.E. of this permit. 
 
[6] If the permittee collects more than one grab sample on a given day for pH, 

the values shall not be averaged for reporting daily maximums or daily 
minimums.  The permittee must report the individual minimum and the 
individual maximum pH value of any sample during the month on the Monthly 
Report of Operation forms. 

 
[7] The daily minimum concentration of dissolved oxygen in the effluent shall be 

reported as the arithmetic mean determined by summation of the three (3) 
[...]
but no less than every 2 hours during the duration of the event.  If an event 
lasts for more than 24 hours a new sampling period shall be initiated.  
Analysis for the parameters identified in Table 5 of Attachment A shall be 
from the composite sample collected as described above. 

 
[7] For purposes of reporting on a discharge event which lasts less than 24 

hours, but occurs during two calendar days, the pollutant concentrations for 
the event shall be reported as daily values on the day when the majority of 
the discharge occurred. 

 
[8] If the permittee collects more than one grab sample on a given day for pH, 

the values shall not be averaged for reporting daily maximums or daily 
minimums.  The permittee must report the minimum or maximum pH value of 
any individual sample during the month on the Discharge Monitoring Report 
forms. 

 
B.  At all times the discharge from any and all CSO outfalls herein shall not cause 

receiving waters: 
 

1.   including the mixing zone, to contain substances, materials, floating debris, 
oil, scum, or other pollutants: 

 
a.   that will settle to form putrescent or otherwise objectionable deposits; 
b.   that are in amounts sufficient to be unsightly or deleterious; 
c.   that produce color, visible oil sheen, odor, or other conditions in such a 

degree as to create a nuisance; 
d.   which are in amounts sufficient to be acutely toxic to, or otherwise 

severely injure or kill aquatic life, other animals, plants, or humans; 
e.   which are in concentrations or combinations that will cause or contribute 

to the growth of aquatic plants or algae to such a degree as to create a 
nuisance, be unsightly, or otherwise impair the designated uses. 

 
2.  outside the mixing zone, to contain substances in concentrations which on the 

basis of available scientific data are believed to be sufficient to injure, be 
chronically toxic to, or be carcinogenic, mutagenic, or teratogenic to humans, 
animals, aquatic life, or plants. 



Page 55 of 57 
Permit No. IN0020451 

 

   
 

 
C. Dry weather discharges from any portion of the sewer collection system, except 

WWTP outfall No. 001, are prohibited.  If such a prohibited discharge should 
occur, the permittee is required to report the discharge in accordance with the 
provisions in Part II.C.3 of this permit. 

 
III. WWTF Monitoring and Reporting Requirements 

 
The permittee shall monitor discharges from Outfall 006 in accordance with both 
Discharge Monitoring Report (DMR) forms and Monthly Monitoring Report (MMR) for 
WWTF forms provided by IDEM (State Form 56109).  Submitted DMRs and MMRs 
shall contain results obtained during each month (a monitoring period) and shall be 
submitted no later than 28 days following each completed monitoring period.  
Discharge data from Outfall 006 shall not be included on the CSO MRO form for 
untreated CSO events (State Form 50546 (R4/9-15)). 

 
IV. CSO Operational Plan 
 

A.  The permittee shall comply with the following minimum technology-based 
controls, in accordance with EPA’s National CSO Control Policy:   

 
1. The permittee shall implement proper operation and regular maintenance 

programs for the sewer system and the CSOs.  The purpose of the operation 
and maintenance programs is to reduce the magnitude, frequency and 
duration of CSOs.  The programs shall consider regular sewer inspections; 
sewer, catch basin, and regulator cleaning; equipment and sewer collection 
system repair or replacement, where necessary; and disconnection of illegal 
connections. 

2.   The permittee shall implement procedures that will maximize the use of 
collection system for wastewater storage that can be accommodated by the 
storage capacity of the collection system in order to reduce the magnitude, 
frequency and duration of CSOs. 

3.   The permittee shall review and modify, as appropriate, its existing 
pretreatment program to minimize CSO impacts from non-domestic users.  
The permittee shall identify all industrial users that discharge to the collection 
system upstream of any CSO outfalls; this identification shall also include the 
pollutants in the industrial user’s wastewater and the specific CSO outfall(s) 
that are likely to discharge the wastewater. 

4.  The permittee shall operate the POTW at the maximum treatable flow during 
all wet weather flow conditions to reduce the magnitude, frequency and 
duration of CSOs.  The permittee shall deliver all flows to the treatment plant 
within the constraints of the treatment capacity of the POTW.  

5.  Dry weather overflows from CSO outfalls are prohibited.  Each dry weather 
overflow must be reported to IDEM as soon as the permittee becomes aware 
of the overflow.  When the permittee detects a dry weather overflow, it shall 



Page 56 of 57 
Permit No. IN0020451 

 

   
 

begin corrective action immediately.  The permittee shall inspect the dry 
weather overflow each subsequent day until the overflow has been 
eliminated. 

6.  The permittee shall implement measures to control solid and floatable 
materials in CSO discharges. 

7.  The permittee shall implement a pollution prevention program focused on 
reducing the impact of CSOs on receiving waters. 

8. The permittee shall implement a public notification process to inform citizens 
of when and where CSO discharges occur and their impacts.  This notification 
must also be done in accordance with 327 IAC 5-2.1. 

9.  The permittee shall monitor to effectively characterize CSO impacts and the 
efficacy of CSO controls. 

 
B. The permittee’s implementation of each of the minimum controls in Part IV.A of 

this Attachment A shall be documented in its approved CSO Operational Plan 
(CSOOP). The permittee shall update the CSOOP, as necessary, to reflect 
changes in its operation or maintenance practices; changes to measures taken to 
implement the above minimum requirements; and changes to the treatment plant 
or collection system, including changes in collection system flow characteristics, 
collection system or WWTP capacity or discharge characteristics (including 
volume, duration, frequency and pollutant concentration).  All updates to the 
CSOOP must be submitted to IDEM, Office of Water Quality, Municipal NPDES 
Permits Section for approval.   

 
 The CSOOP update(s) shall include a summary of the proposed revisions to the 

CSOOP as well as a reference to the page(s) that have been modified.   Any 
CSOOP updates shall not result in: 

 
1. a lower amount of flow being sent to and through the plant for treatment, or  
2. more discharges (measured either by volume, duration, frequency, or 

pollutant concentration) occurring from the CSO outfalls. 
 
The permittee shall maintain a current CSO Operational Plan, including all 
approved updates, on file at the POTW. 
 

V. Sewer Use Ordinance Review/Revision and Enforcement 
 

The permittee’s Sewer Use Ordinance must contain provisions which:  (1) prohibit 
introduction of inflow sources to any sanitary sewer;  (2) prohibit construction of new 
combined sewers outside of the existing combined sewer service area; and (3) 
provide that for any new building the inflow/clear water connection to a combined 
sewer shall be made separate and distinct from sanitary waste connection to 
facilitate disconnection of the former if a separate storm sewer subsequently 
becomes available.  The permittee shall continuously enforce these provisions. 

 



Page 57 of 57 
Permit No. IN0020451 

 

   
 

 
VI. Reopening Clauses 
 

A. This permit may be reopened to address changes in the EPA National CSO 
Policy or state or federal law. 

B.  The permit may be reopened, after public notice and opportunity for hearing, to 
incorporate applicable provisions of IC 13-18. 

 



 1 

 
 
Permittee: The Honorable Mike Ochs, Mayor 

City of North Vernon 
143 East Walnut Street 
North Vernon, IN 47265 
812/346-3789 
mayor@northvernon-in.gov 

Existing Permit  
Information: 

Permit Number: IN0020451 
Expiration Date: January 31, 2020 

Facility Contact: Russell Vaught, Superintendent 
821/346-1496 
rvaught@northvernon-in.gov 

Facility Location: 725 N. Greensburg St. 
North Vernon, IN 47265 

Receiving Stream: Vernon Fork of the Muscatatuck River 

GLI/Non-GLI: Non-GLI 

Proposed Permit 
Action: Renewal  

Date Application 
Received: July 30, 2019   

Facility Category NPDES Major Municipal 
Permit Writer: Jay Hanko 

317/233-0704 
Jhanko@idem.in.gov 

 

National Pollutant Discharge Elimination System 
Fact Sheet for the 

City of North Vernon Wastewater treatment Plant 
Draft: September 4, 2019 
Final: November 19, 2019 

 
Indiana Department of Environmental Management 

100 North Senate Avenue 
Indianapolis, Indiana 46204 

(317) 232-8603 
Toll Free (800) 451-6027 

www.idem.IN.gov 
 

 



 2 

FLOW SCHEMATIC  

 



 3 

MAP OF OUTFALL 

 



 4 

 
Outfall Location (001):  Latitude: 39° 00' 16" N 

 Longitude: 85° 36' 00" W 
 
CSO Outfall 002 (Prohibited):  Latitude: 39° 00' 16" N 

 Longitude: 85° 36' 00" W 
 
Wet Weather Treatment 
Facility Outfall Location (006): Latitude: 39° 00' 16" N 

 Longitude: 85° 36' 00" W 
 
All three outfalls discharge from the same headwall.  The Wet Weather Treatment 
Facility (WWTF) outfall location has been revised from the previous permit to more 
accurately reflect the outfall location.  
 
NPDES Permit No. IN0020451 
 
Background 
 
This is the proposed renewal of the NPDES permit for the City of North Vernon 
Wastewater Treatment Plant which was issued on November 26, 2014, modified on April 
1, 2018 and has an expiration date of January 31, 2020.  The permittee submitted an 
application for renewal which was received on July 30, 2019.   
 
The permittee currently operates a Class 2.2 MGD single stage nitrification activated 
sludge treatment facility consisting of grit removal, influent screening, secondary 
clarification, rapid sand filtration, chlorination/dechlorination facilities, and influent and 
effluent flow metering. Solids are treated with aeration and aerobic digestion, prior to being 
dewatered and land applied under Land Application Permit No. INLA000458. 
 
When wet weather flows exceed the peak design flow of 4.76 MGD, automatically 
controlled gates route flow to the equalization (EQ) basin that has a capacity of 1,000,000 
gallons for storage of the “first flush.” Once the EQ basin is full, flow is then directed to the 
surge basin that has a capacity of 187,000 gallons. From there, flow is sent to the Storm 
King vortex clarification system for partial treatment and chlorination/dechlorination prior to 
discharge at the Wet Weather Treatment Facility (WWTF) Outfall 006.  
 
Collection System 
 
The collection system is comprised of combined sanitary and storm sewers with one (1) 
CSO Outfall 002, which remains open, but discharge from this outfall is prohibited, and 
one (1) WWTF outfall.  The CSO outfall and WWTF have been identified in and are 
subject to the provisions in Attachment A of the permit.  
 
 
 
 



 5 

CSO Statutory or Regulatory Basis for Permit Provisions 
 
CSOs are point sources subject to NPDES permit requirements, including both 
technology-based and water quality-based requirements of the CWA and state law.  Thus 
the permit contains provisions IDEM deems necessary to meet water quality standards, as 
well as technology-based treatment requirements, operation and maintenance 
requirements, and best management practices.  This permit is based on various 
provisions of state and federal law, including (1) Title 13 of the Indiana Code; (2) the water 
quality standards set forth in 327 IAC 2-1.5; (3) the NPDES rules set forth in 327 IAC 2 
and 327 IAC 5, including 327 IAC 5-2-8 and 327 IAC 5-2-10; and (4) section 402(q) of the 
CWA (33 USC § 1342), which requires all permits or orders issued for discharges from 
municipal CSOs to conform with the provisions of EPA’s National CSO Control Policy (58 
Fed. Reg. 18688, April 19, 1994).  EPA’s CSO Policy contains provisions that, among 
other things, require permittees to develop and implement minimum technological and 
operational controls and long term control plans to meet state water quality standards.  
The permit’s penalty provisions are based in large part on IC 13-30.  In addition to the 
regulatory provisions previously cited, the data collection and reporting requirements are 
based in part on 327 IAC 5-1-3, 327 IAC 5-2-13 and section 402(q) of the CWA.  The long 
term control plan provisions were included to ensure compliance with water quality 
standards.  
 
Explanation of Effluent Limitations and Conditions 
 
The effluent limitations set forth in Part II of Attachment A are derived in part from the 
narrative water quality standards set forth in 327 IAC 2-1-6.  The narrative standards are 
minimum standards that apply to all waters at all times, and therefore are applicable to all 
discharges of pollutants.  Because EPA has not issued national effluent limitation 
guidelines for this category of discharges, the technology-based BAT/BCT provisions are 
based on best professional judgment (BPJ) in addition to section 402(q) of the CWA.  
(CSO discharges are not subject to the secondary treatment requirements applicable to 
publicly owned treatment works because overflow points have been determined to not be 
part of the treatment plant.  Montgomery Environmental Coalition v. Costle, 646 F.2d 568 
(D.C. Cir. 1980).)   
 
CSO Long Term Control Plan Requirements 
 
The City of North Vernon has fully implemented their approved CSO Long Term Control 
Plan (LTCP).  
 
Spill Reporting Requirements  
 
Reporting requirements associated with the Spill Reporting, Containment, and Response 
requirements of 327 IAC 2-6.1 are included in Part II.B.2.c. and Part II.C.3. of the NPDES 
permit.  Spills from the permitted facility meeting the definition of a spill under  
327 IAC 2-6.1-4(15), the applicability requirements of 327 IAC 2-6.1-1, and the Reportable  
Spills requirements of 327 IAC 2-6.1-5 (other than those meeting an exclusion under  
 



 6 

327 IAC 2-6.1-3 or the criteria outlined below) are subject to the Reporting Responsibilities 
of 327 IAC 2-6.1-7. 
 
It should be noted that the reporting requirements of 327 IAC 2-6.1 do not apply to those 
discharges or exceedences that are under the jurisdiction of an applicable permit when the 
substance in question is covered by the permit and death or acute injury or illness to 
animals or humans does not occur.  In order for a discharge or exceedance to be under 
the jurisdiction of this NPDES permit, the substance in question (a) must have been 
discharged in the normal course of operation from an outfall listed in this permit, and  
(b) must have been discharged from an outfall for which the permittee has authorization to 
discharge that substance. 

 
Solids Disposal 
 
The permittee is required to dispose of its sludge in accordance with 329 IAC 10,  
327 IAC 6.1, or 40 CFR Part 503.  The permittee maintains a land application permit 
(INLA000458) for the disposal of solids. 
 
Receiving Stream 
 
The facility discharges to the Vernon Fork of the Muscatatuck River via Outfall 001.  The 
receiving water has a seven day, ten year low flow (Q7,10) of 0.26 cubic feet per second 
(0.17 MGD) at the outfall location. This provides a dilution ratio of receiving stream flow to 
treated effluent of 0.08:1.   
 
The receiving stream is designated for full body contact recreational use and shall be 
capable of supporting a well-balanced warm water aquatic community in accordance with 
327 IAC 2-1.  The receiving stream of this treatment facility is Vernon Fork of the 
Muscatatuck River in Assessment Unit: INW0744_ 11 and HUC-12: 051202070404.   
 
A Total Maximum Daily Load (TMDL) study for Vernon Fork of the Muscatatuck River in 
the above Assessment Unit has not been completed and no TMDL is in progress. 
Furthermore, the Vernon Fork of the Muscatatuck River at the outfall assessment unit is 